

# PLD+Bev療法

## 投与スケジュール

Day	1	.....	15	.....	28
リポソーム化ドキソルビシン 40mg/m <sup>2</sup> 90分	↓				
アバスチン 10mg/kg 90→60→30分	↓		↓		

## レジメン

Day	投与順	投与量	投与方法
1, 15	①	生食250mL	フリー
1	②	グラニセトロンバッグ1mg/50mL+デキサート6.6mg	15分
1	③	5%糖液250mL+ <b>ドキシル</b> 40mg/m <sup>2</sup>	90分
1	④	生食50mL	15分
1,15	⑤	生食100mL+ <b>ベバシズマブ</b> 10mg/kg	90分→60分→30分